

TEST REPORT

<b>Name of Sample</b>	MVG139 - MVG1650
<b>Test Number</b>	XMIN2304000124CM01_EN
<b>Date</b>	2023-04-28
<b>Name</b>	Salt Rock

Characteristics	Test Method	Requirements	Results
<b>Dimensional and Surface Quality</b>			
<b>Compressive Strength</b>	GB/T 9966.1-2020	≥52 MPa	Dry: 64MPa   Wet: 95MPa
<b>Flexural Strength</b>	GB/T 9966.2-2020 Method A	≥7.0 MPa	Dry: 12.6MPa   et: 11.7MPa
<b>Water Absorption</b>	GB/T 9966.3-2020	≤0.50%	0.13%
<b>Bulk Density</b>	GB/T 9966.3-2020	≥2.80 g/cm <sup>3</sup>	2.85 g/cm <sup>3</sup>
<b>Abrasion Resistance</b>	GB/T 9966.4-2020 Method A	≥10 (1/cm <sup>3</sup> )	14